
l 

TO: 

FROM: 

MEMORANDUM 

EFIS Case No. SR-2014-0153 
Peaceful Valley Service Company 

EFIS File No. SR-2014-0153 

FILED 
SEP 3 0 2014 

Missouri Public 
Service Commission 

David Spratt, Utility Operations Technical Specialist II- Water & Sewer Unit 

(sf Dayid A. Spratt /sf Kevin Thomnson 
Water and Sewer Unit Staff Counsel 

SUBJECT: Water and Sewer Unit Staff Report 

DATE: August 15,2014 

Introduction 

This report is the Water and Sewer Unit's findings regarding Peaceful Valley Service 

Company's (Peaceful Valley or Company) plan to comply with the Missouri Department of 

Natural Resources (DNR) regulations. It is being filed to comply with the Commission ' s Order 

ofJuly29, 2014. 
[...]
calculated volume of 2,755,600 gallons. According to the DMR data for May 2012 
through August 2013, the existing lagoon has consistently met the BOD and TSS 
effluent limits. However, the lowest measured NH3 concentration from the lagoon's 
effluent was 1.4 mg/L. This Is marginally higher than the summer limit of 1.3 mg/L and 
significantly higher than the likely future NH311mlt of 0.6 mg/L. 

Two options for upgrading the existing lagoon for ammonia removal were evaluated. 
The first option would not modify the existing lagoon but would follow It with an 
additional process for nitrification. The additional process would be an aerated, fixed· 
film process. However, this option was eliminated because nitrifying bacteria do not 
compete well against BOD removing heterotrophic bacteria. For nitrification to take 
place, BOD levels must be sufficiently reduced In order to eliminate competition. Even 
though the lagoon has performed well In meeting the BOD effluent limits, BOD 
removal would need to be enhanced In the existing lagoon In orderfor this process to 
be a viable option. 

II 



The second option considered for upgrading the existing lagoon is to convert It Into an 
aerated lagoon to enhance BOD removal and then follow the modified lagoon with the 
same type of aerated, fixed-film process discussed in the first option. This option Is 
hindered by the small size and shallow depth of the existing lagoon. Any modifications 
to the existing lagoon would require that It comply with the current design regulations. 
The lagoon volume is too small to subdivide Into an aerated cell and a settling cell. 
The total detention time In the aerated cell would be too small to accommodate BOD 
removal based on a 20-year design life. The existing lagoon site Is too constrained to 
perform the necessary expansion to make this option viable. 

As a result of the factors discussed in the above paragraphs, it is not anticipated that a 
modified lagoon-based facility can consistently meet the required ammonia limits for 
the receiving stream. This alternative Is not considered a viable alternative. 

2. Land Application of Wastewater 
This alternative utilizes a slow rate land application system to store and land-apply 
wastewater. The system would contain sufficient storage to hold all the wastewater 
generated from the facility during a 90-day winter shut down period during very cold 
weather. Storage lagoons require a minimum operating depth of 2 feet In order to 
keep the clay liner moist and sealed. It also Is required to hold the one-in-ten-year 
maximum precipitation event, which for this ar~a is equal to 14.5 inches of rainfall. 
Considering all of these storage requirements, the total storage capacity would be 
13.93 million gallons or 1,862,820 cubic feet at the maximum operating depth. 
Calculating the lagoon area based on a ·maximum operating depth of 8 feet, yields a 
lagoon surface area of approximately 310,470 square feet or 5.35 acres. 

The existing lagoon is approximately 2.28 acres and its total depth is approximately 
four feet. Insufficient land Is available at the existing lagoon site for this size of 
expansion, which necessitates building the storage pond In a different location. Also, 
the existing lagoons depth is Inadequate to provide significant storage above the 2 feet 
minimum operating depth and the 14.5" of rainfall storage depth. Therefore the 
existing lagoon would be abandoned. A new tnmsfer pump station would pump the 
raw wastewater to a new storage lagoon. 

There would be a pump Installed In an effluent structure at the new storage lagoon 
that would screen and pump the pond effluent Into a system of burled force mains and 
electric valves. This buried force main would be connected to multiple large volume 
Impact sprinkler heads which would apply the effluent at a rate that the soli could 
handle without runoff. The system will be designed to apply less than 24" per year to 

12 



the area that Is irrigated, which will allow a conservative approach to land application. 
A total of 40.2 acres of land would be required to land apply the wastewater. 

According to the November 1997 USDA Soli Survey, the hilltop storage lagoon site 
and the hilltop land application site are classified as having a severe overall geological 
limitation. The lagoon storage site soils are mapped as beemont gravelly silt loam, 5 
to 14% slopes. The land application site soils are also mapped as beemont gravelly 
silt loam. However, the slopes fall within to ranges: 5 to 14% and 14 to 35%. These 
higher slopes are not suitable for land application. Furthermore, the necessary 5.35 
acre storage lagoon would be positioned on the hilltop where slopes range from 7 to 
14% and the total elevation change across the 5.35 acre lagoon site Is In excess of 40 
feet. The combination of steep hillsides and large land area requirements make this 
option unsuitable for wastewater disposal on the property currently owned by Peaceful 
Valley Lake. The topography of the hillsides above Peaceful Valley Lake could cause 
wastewater runoff or seepage to enter the lake and/or a homeowner's property. 

Other property downstream of the Peaceful Valley Lake Dam might be available for 
purchase to Install a storage lagoon and land application system. The soils In this area 
are mapped as gladden loam with 0 to 3% slopes, nolln slit loam that Is frequently 
flooded, and Hartvllle.sllt loam with 2 to 5% slopes. The gladden loam and nolln silt 
loam have moderate permeability and are suitable for land application. 

The total amount of land required to house this alternative would be approximately 46 
acres, all of which would need to be purchased by the association. It is estimated that 
this land could be purchased for $5,000 per acre. -

TABLE6 
LAND APPLICATION 

PROBABLE CONSTRUCTION COST ESTIMATE 

ITEM QUANTITY UNIT UNIT PRICE COST 

land Purchase 46 Acre $ 5,000 $ 230,000 

Storage Pond and Clay liner 1 LS $ .550,000 $ 650,000 

3·Phase Power to Site 1 LS $ 40,000 $ 40,000 

Duplex Transfer Lift Station 1 LS $ 46,000 $ 46,000 

4" Force Main to Storage Pond 900 LF $ 12 $ 10,800 

Pond Effluent Slruoture 1 LS $ 30,000 $ 30,000 

Pond Pump Station and Controls 1 LF $ 55,000 $ 55,000 

Electric Valves and Wiring 1 LS $ 69,000 $ 69,000 

Access roads 2,000 lF $ 20 $ 40,000 

13 



Burled Irrigation Piping 1 
Solid Set Large Volume Impact Sprinklers 100 

Subtotal 
Contingency (10%) 

Total Construction Costs 
Design Bidding and Constn1ct1on Services (NTE)' 

Total Project Cost 

Equivalent Uniform Annual Cost over 20 years 
Conslrucllon EUAC (20 Yrs, 4.6%) 

AnnuaiO&M 

TotaiEUAC 

LS 
EA 

$ 235,000 $ 236,000 

$ 1,600 $ 162,000 

$1,469,800 

$ 146,980 

$1,616,780 

$ 145,100 

$1,761,880 

$ 136,453 

$ 18,689 

$ 164,042 

$ 12,837 

Electrical Usage: 15 hp x 8760 hr/yr x 0.7457 kW/hp x $0.096/kW.hr = $9,309/yr. 

Labor: One part-time operator for the land application facility Including benefits. 
1 x $14/hr x 10 hr/wk x 52 weeks/yr = $7,280 

Equipment Replacement Fund Is estimated at: $2,000/yr 

Labor, electrical costs, and equipment replacement for the proposed mechanical 
wastewater treatment facility will be approximately $18,589/year. 

The annual Present Worth value of the package plant capital cost over a 20-year life 
cycle at 4.5% Interest Is as follows: 

(AlP, 4.5%, 20 yr} = O.o7688; $1,761,880(0.07688} = $135,453/year 

The total annual capital, operation and maintenance costs for the proposed 
mechanical wastewater treatment plant Is ($135,453 + $18,689} = $164,042/year. 

These costs will affect the existing homeowner's rates as follows: 
Net monthly cost, 20 year design life: $164,042/12 = $12,837. 
Monthlv cost per homeowner: $12,837 /171 = $75.07/month 

14 



3. Package Treatment Plant A- Extended Aeration 
A mechanical, package wastewater treatment plant Is the smallest footprint alternative 
considered and It Is capable of consistently meeting the NPDES effluent limits for 
BOD6, TSS, and NH3-N. A wide variety of mechanical package plants Is available and 
will be considered during the design phase -If this option Is the recommended 
alternative. However, for this alternative, an extended aeration package plant will be 
evaluated. In order to consistently meet the very low NH3-N limits, a larger than usual 
aeration volume will be required. In this case, a standard extended aeration package 
plant designed for 100,000 gallons per day will be used. 

The package plant considered will be a complete system with the following Integral 
components: Inlet bar screen, flow equalization chamber with duplex pumps, 
rectangular aeration tank, air diffusion system with blower assembly, hopper type 
clarifier with necessary baffles and overflow weir trough, sludge return piping, surface 
skimmers, sludge holding tank, and control panels. 

Design Criteria Employed 
Design flow rate = 71,800 gpd 
Peaking factor = 3.88 
Influent organic loading as measured by BOD5 = 122 lbs/day 
Design Effluent BOD5 = 30 mg/1 
Design Effluent TSS = 30 mg/1 
Site elevation "' 725 ft 
Minimum dissolved oxygen (DO) to be maintained In the system = 2 mgn 
Winter and summer wastewater temperature of 1• and 2o•c, respectively. 
Alpha = 0. 75 (ratio of oxygen transfer rate In field conditions versus clean water) 
Beta = 0.95 (ratio of solubility of oxygen In field conditions versus clean water) 

Flow Equalization Chamber 
Static bar screen, duplex pumps, liquid level control system, coarse air diffuser, 
and blower assembly 
Peak Flow; 3.88 x 71,800 gpd = 278,584 gpd 
Basin Volume: 25,465 gallons 

Extended Aeration Chamber 
Design Hydraulic Detention Time = 50 hours 
Basin Volume: 150,000 gallons 

Clarifier 
Surface Area = 260 square feet 
Basin Volume: 17,324 gallons 

Sludge Holding Tank I Aerobic Digester 
Basin Volume= 10,771 gallons 

IS 



Sludge Disposal Process 
The activated sludge process involved in the extended aeration plant provides for a 
net growth of volatile suspended solids and an accumulation of Inorganic suspended 
solids, which need to be wasted periodically. Normal domestic wastewater treated 
with activated sludge generally produces sludge at a rate of 0.65lb sludge per lb 
BOD5 removed. The estimated waste sludge production Is as follows. 

Influent BOD6 = 122 lb BOD6/day 
Removed BOD5 = 1041b BOD5/day 
Discharged BOD5 = 18 lb BOD5/day 
Estimated dally solids generation= (122 -18) • 0.65= 67.61b sludge/day 
The volume of liquid sludge waste@ 2% solids = 67.6/ (0.02 • 8.34) = 
405 gal/day = 54 ft~/day 
Total sludge storage = 20 days 
The liquid waste sludge would be pumped periodically and the sludge transported 
to a municipal wastewater treatment plant for disposal. 

TABLE7 

EXTENDED AERATION PACKAGE PLANT 
Probable Construction Cost Estimate 

ITEM QUANTITY UNIT UNIT PRICE 

Extended Air Package Plant (complete) 1 LS $ 595,000 
concrete Slab Foundation 126 CY $ 150 
Installation and Connection 1 LS $ 125,000 
3·Phase Power to Site 1 LS $ 30,000 
Fence 430 LF $ 26 
Access road Improvements 650 LF $ 12 
Seeding, fert. and mulch 1 EA $ 1,200 

Subtotal 
Contingency (10%) 
Total Construction Costs 
Design lllddlng and Construction Services (NTE) 

Total Project Cost 

Equivalent Uniform Annual Cost over 20 years 
Construction EUAC (20 Yrs, 4.5%) 

Annual O&M 

TolaiEUAC 

16 

COST 

$ 596,000 

$ 18,750 

$ 126,000 

$ 30,000 

$ 10,760 

$ 6,600 

$ 1,200 

$ 787,300 
$ 78,730 
$ 866,030 

$ 84,000 
$ 950,030 

$ 73,038 

$ 30,656 

$ 103,694 



I NET MONTHLy COST (20 YRS) $ 8,641 I 
Electrical Usage: 28 hp x 8760 hr/yr x 0.7457 kW/hp x $0.095/kW.hr = $17,376/yr. 

Labor: One part-lime operator for the wastewater treatment facility Including benefits. 
1 x $14/hr x 10 hr/wk x 52 weeks/yr = $7,280 

Equipment Replacement Fund is estimated at: $6,000/yr 

Labor, electrical costs, and equipment replacement for the proposed mechanical 
wastewater treatment facility will be approximately $30,656/year. 

The annual Present Worth value of the package plant capital cost over a 20-year life 
cycle at 4.5% interest Is as follows: 

(NP, 4.5%, 20 yr) = 0.07688; $950,030(0.07688) = $73,Q38/year 

The total annual capital, operation and maintenance coste for the proposed 
mechanical wastewater treatment plant Is ($73,038 + $30,656) = $103,694/year. 

These costs will affect the existing homeowner's rates as follows: 
Net monthly cost, 20 year design life: $103,694/12" $6,641. 
Monthly cost per homeowner: $8,641/171 = $60.53/month 

Effectiveness and Reliability 
This alternative Is considered effective and reliable. This alternative is a suspended 
growth process and provides consistent and reliable treatment and Is resistant to 
biological upsets. The extended aeration process can consistently produce quality 
effluents meeting 30 mg/L BOD5, 30 mg/L TSS, 1.3 mg/L summer NH3-N levels, and 
2.9 mg/L winter NH3-N levels. The mechanical equipment capital/replacement cost 
and electric consumption Is significant. The operation and maintenance of this 
process requires a trained operator. lhe process requires regular operational 
testing and monitoring. Regular work Is required to operata, clean, and maintain the 
blowers, float switches, pumps, weirs, and wasting and ha\tling off of accumulated 
sludge. 

Environmental Factors 
There are sporadic odors and loud noise Issues with the required blowers. The 
process Is not unsightly if well maintained. This process is not an Ideal wastewater 
treatment process adjacent to a residential development. The effluent produced is In 

17 



compliance with the required stream standards. There are no health risks. The main 
negative environmental impact attributed to the extended aeration process Is power 
consumption and blower motor noise. 

Practicability 
This process Is considered a practical alternative for the 20-year design life. The 
process can achieve the necessary water quality criteria and Is reliable. 

4. Package Treatment Plant B - BioRotor MXR 
This mechanical, package wastewater treatment plant Is another small footprint 
alternative and it is capable of consistently meeting the NPDES effluent limits for 
BODs, TSS, and NH3-N. A wide variety of mechanical package plants Is available and 
will be considered during the design phase -If this option Is the recommended 
alternative. 

The package plant considered will be a complete system with the following Integral 
components: inlet bar screen, flow equalization chamber with duplex pumps, 
BloRotorMXR aeration tank, rotor drive assembly, hopper type clarifier with necessary 
baffles and overflow weir trough, sludge return piping, surface skimmers, sludge 
holding tank, and control panels. 

Design Criteria Employed 
Design flow rate"' 71,800 gpd 
Peaking factor " 3.88 
Influent organic loading as measured by BODs= 122 lbs/day 
Design Effluent BOD6 = 30 mg/1 
Design Effluent TSS = 30 mg/1 
Site elevation = 725 ft 
Minimum dissolved oxygen (DO) to be maintained In the system = 2 mg/1 
Winter and summer wastewater temperature of 1• and zo•c, respectively. 
Alpha = o. 75 (ratio of oxygen transfer rate In fleld conditions versus clean water) 
Beta= 0.95 (ratio of solubility of oxygen In field conditions versus clean water) 

Number of parallel trains 
Two parallel trains with the same equipment 
Each train rated to serve an average dally flow of 36,000 gpd 

Flow Equalization Chamber 
Static bar screen, duplex pumps, liquid level control system, coarse air diffuser, 
and blower assembly 

BloRotor MXR Aeration Chamber 
Design Hydraulic Detention Time = 8 hours 

18 



Basin Volume: 12,000 gallons 
Clarifier 

Surface Area= 144 square feet 
Sludge Holding Tank I Aerobic Digester 

Basin Volume= 10,000 gallons 
Sludge Disposal Process 
The activated sludge process Involved In this package plant provides for a net growth 
of volatile suspended solids and an accumulation of Inorganic suspended solids, which 
need to be wasted periodically. Normal domestic wastewater treated with activated 
sludge generally produces sludge at a rate of 0.651b sludge per lb BODs removed. 
The estimated waste sludge production Is as follows. 

Influent BOD5 = 122 lb BODs/day 
Removed BOD5 c 1041b BODs/day 
Discharged BODs = 18 lb BOD5"day 
Estimated dally solids generation= (122 -18) • 0.65= 67.6 lb sludge/day 
The volume of liquid sludge waste@ 21 solids= 67.61 (0.01 * 6.34) = 
405 gal/day = 106 ft3/day 
Total sludge storage " 25 days 
The liquid waste sludge would be pumped periodically and the sludge transported 
to a municipal wastewater treatment plant for disposal. 

TABLES 
BIOROTOR PACKAGE PLANT 

Probable construction coat Estimate 

ITI:M 

Blorotor Package Plant (complete) 
Concrete Slab Foundation 
Installation and Connection 
3·Phase Power to Site 
Fence 
Access road Improvements 
Seeding, fert. and mulch 

Subtotal 
Contingency (10%) 
Total Construction Costs 

QUANTITY 

2 
60 
1 
1 

360 
550 
1 

Design Bidding and Conslrucllon Services (NTE) 
Total Project Cost 

Equivalent Uniform Annual Cost over 20 yeare 

19 

UNIT UNIT PRICE 

EA $ 333,000 
CY $ 160 
LS $ 150,000 
LS $ 30,000 
LF $ 26 
LF $ 12 
EA $ 1,200 

COST 

$ 666,000 
$ 9,000 
$ 160,000 
$ 30,000 
$ 8,760 
$ 6,600 
$ 1,200 

$ 671,560 
$ 87,165 
$ 956,706 
$ 92,700 
$ 1,051,406 



Conslrucllon EUAC (20 Yrs, 4.6%) $ 80,832 

Annual O&M $ 26,433 

TolaiEUAC $ 106,266 

$ 8.865 

Electrical Usage: 22 hp x 8760 hr/yr x 0.7457 kW/hp x $0.095/kW.hr = $13,653/yr. 

Labor: One part-time operator for the wastewater treatment facility Including benefits. 
1 x $14/hr x 10 hr/wk x 52 weeks/yr = $7,280 

Equipment Replacement Fund Is estimated at: $4,500/yr 

Labor, electrical costs, and equipment replacement for the proposed mechanical 
wastewater treatment facility will be approximately $25,433/year. 

The annual Present Worth value of the package plant capital cost over a 20-year life 
cycle at 4.5% Interest Is as follows: 

(AlP, 4.5%, 20 yr) = 0.07688; $1,051,405 x (O.o7666) = $80,832/year 

The total annual capital, operation and maintenance costs for the proposed 
mechanical wastewater treatment plant Is ($80,832 + $25,433) = $106,265/year. 

These costs will affect the existing homeowner's rates as follows: 
Net monthly cost, 20 year design life: $106,265/12 = $8,855. 
Monthly cost per homeowner: $8,855/171 = $51.79/month 

Effectiveness and Reliability 
This alternative Is considered effective and reliable. This alternative Is a combined 
attached growth and suspended growth process and provides consistent and reliable 
treatment and Is resistant to biological upsets. The blorotor process can consistently 
produce quality effluents meeting 30 mg/L BOD5, 30 mg/L TSS, 1.3 mg/L summer 
NH3-N levels, and 2.9 mg/L winter NH3-N levels. The mechanical equipment 
capital/replacement cost and electric consumption Is significant. The operation and 
maintenance of this process requires a trained operator. The process requires 
regular operational testing and monitoring. Regular work Is required to operate, 
clean, and maintain the blowers, float switches, pumps, weirs, and wasting and 
hauling off of accumulated sludge. 

7.0 



Environmental Factors 
There are sporadic odor issues with the required mechanical aerators. The process 
Is not unsightly If well maintained. This process Is not an ideal wastewater treatment 
process adjacent to a residential development. The effluent produced Is In 
compliance with the required stream standards. There are no health risks. The main 
negative environmental impact attributed to the extended aeration process Is power 
consumption. 

Practicability 
This process Is considered a practical alternative for the 20-year design life. The 
process can achieve the necessary water quality criteria and is reliable. 

5. Recirculating Blofilter System 
This method of treatment is very similar to a recirculating sand filter with the exception 
that the filter media Is an engineered fabric textile and the filter Is preassembled in a 